
READ THIS MANUAL CAREFULLY, 
IT CONTAINS IMPORTANT SAFETY INFORMATION. 

Owner's Manual 
Parts Manual 

This vehicle is designed and manufactured for off-road use only. 
USA only: 
It does not conform to Federal Motor Vehicle Safety Standards, and in regards  
to operation on public streets, roads, or highways is illegal. 

FOR OFF-ROAD USE ONLY 

MINIMUM
RECOMMENDED
OPERATOR AGE:  16

Dune Buggy

SS250 / GTS250



Hammerhead Off-Road Warranty Policy 

Limited Warranty for Dune Buggies Only 
 
     Should warranty service be required on your unit during the warranty period, please contact your nearest 
authorized dealer for repairs.   
 
IMPORTANT! 
ALL UNITS MUST BE REGISTERED WITHIN 14 DAYS OF PURCHASE OR WARRANTY IS VOID.  
To register your product a copy of the Warranty Registration Card, Buyer Safety Agreement, and 
sales receipt must be forwarded to Hammerhead Off-Road.  Your dealer, with your assistance, 
will complete and forward these items to Hammerhead Off-Road.  A copy of the Warranty 
Registration Card and Buyer Safety Agreement is attached.  It is your responsibility to confirm 
with your dealer within 14 days of purchase that your product has been registered.  If you are 
unable to confirm with your dealer within 14 days of purchase that your product has been 
registered please contact Hammerhead Off-Road within 14 days of purchase or your warranty will 
be void.   
 
 
GENERAL WARRANTY POLICY 
Labor Warranty is covered for the first 90 days (THREE MONTHS) from the end consumer’s date 
of purchase.  Most parts covered under your warranty, except for the frame and engine, are 
covered for 30 or 90 days.  Not all parts are covered.  Contact your dealer for details or questions 
about a specific part.  Warranty Parts are covered according to the schedule below from the end 
consumer’s date of purchase.  All warranty paperwork must be received within 14 days of 
repair.   
 
WARRANTY PARTS COVERAGE 
Warranty starts from the date of purchase by end consumer: 
FRAME:      1 year 
ENGINE:   180 days 
CARBURETOR: 90 days 
MUFFLER: 90 days 
A-ARM, SPINDLES, AXLES: 90 days 
ELECTRONICS:  90 days 
BATTERY: 30 days 
SPEAKERS: 30 days 
SPEEDOMETER:  30 days 
TIRES & WHEELS: 30 days  
FENDERS: 30 days 
BRAKES:  30 days 
CLUTCH: 30 days 
SEATS:  30 days 
 
 
WHAT PARTS ARE NOT COVERED? 
GENERAL EXCLUSION: The warranty does not cover consumable and normal wear and tear 
items such as, but not limited to, throttle cables, brake cables, chains, bikini tops, fasteners, air 
filters, brake pads, tires, oil changes, and/or problems occurring due to a lack of scheduled 
maintenance or consumer abuse.  Modification to the vehicle, including the use of performance 
parts or non-original parts, will void the warranty in its entirety, unless express written approval 
stating that the warranty will not be voided is obtained from Hammerhead.  Defective parts are 



subject to recall by Hammerhead Off-Road upon failure and are required to be held by the dealer 
for 30 days from the time of the initial repair date.   
 
The warranty does not cover damage or faults caused by misuse, negligence, alterations, 
accidents or any abnormal use including the use of non genuine parts, renting or leasing, 
competition or racing.  This warranty does not cover loss of use of the unit or loss of time, or 
inconvenience. 
 
NOTICE:  All warranties are voided if the vehicle has been altered for use in racing or 
competition, rented, used under abnormal conditions, or subject to abuse, misuse, neglect or 
improper maintenance.  Hammerhead Off-Road is not liable for any damage claim or liability 
claim, personal or otherwise resulting from operation of the vehicle in any way.  All warranty parts 
will be shipped using UPS or Fed Ex ground ONLY.  If the warranty part needs to shipped 2nd day 
air or shipped overnight, the ordering dealership will be responsible for all shipping fees. 
 
NOTICE:  Hammerhead Off-Road reserves the right to change product specifications, designs, 
and standard equipment without notice and without incurring obligation.  These vehicles are not 
designed or manufactured for racing or use on rental tracks, public streets, public roads, 
highways, paved surfaces, or right-of-ways.  Always wear an approved helmet and eye protection 
when riding.  Always secure loose clothing and long hair.  Always utilize seatbelts.  Please read 
the operators manual before usage and go over the Buyer Safety Agreement.      
 
FAQ’s: 
 
1.  FOR WHAT REASONS CAN MY WARRANTY CLAIM BE DISPUTED OR DENIED? 

Warranty can be denied because of an out of warranty date, the unit was not a Hammerhead 
Off-Road unit or the Warranty Registration Card was not submitted to Hammerhead Off-Road 
within 14 days of purchase.  The warranty does not apply to any part, which in opinion of 
seller was defective because of improper maintenance, improper assembly, alterations, 
abuse, negligence, or accident.  The warranty does not cover loss of use of the seller vehicle, 
loss of time, inconvenience, or any other consequential damage which includes, but is not 
limited to, loss or damage to person or property or any expense of returning any damaged 
units to the seller, distributor, or its authorized dealer.  Also, see above.    

 
2.  DOES HAMMERHEAD OFF-ROAD OFFER AN EXTENDED WARRANTY? 

No, Hammerhead Off-Road does not offer any type of extended warranty.    
 
3.  IS MY KART STILL UNDER WARRANTY IF I HAVE OWNED IT FOR 1 YEAR BUT  
 PUT ONLY 6 HOURS OF DRIVING TIME ON IT? 
 Warranty is base on the exact date of purchase, not based on how many hours it has been  
 used.   
 
 
 
 
 
 



Hammerhead Off-Road Warranty Registration Form 
Registration Terms & Conditions: 
In order to activate the warranty, please follow the instructions below: 
1) Make a copy of the Bill of Sale 
2) Make a copy of Pre-Delivery Checklist 
3) Make a copy of Buyer-Safety Agreement 
4) Fill out warranty card and send with all above documents to: 

 

Hammerhead Off-Road 
Attn: Warranty Registration 
1200 Lakeside Parkway Ste. 325 
Flower Mound, TX 75028 
 

Or, Fax to 214-513-1738 
 

Or, ON-LINE at www.hammerheadoffroad.com under dealer’s only section 
 

Hammerhead Off-Road Warranty Registration Card 
(Must be sent in with a copy of sales receipt and Buyers Safety Agreement) 

VIN# _____________________________________Model: ______________ 

Dealer Name: __________________________________________________ 

Dealer Address: ________________________________________________ 

City: _________________________ State: ________ Zip:_______________ 

Customer Name: ________________________________________________ 

Customer Address: ______________________________________________ 

Customer City: __________________ State: __________________________ 

Customer Phone: ________________ Email: _________________________ 

Date of Purchase: ______________________________________________ 
I Certify that all information provided is true and correct to the best of my knowledge.  
I understand the exceptions and limitations of the warranty coverage. 
 
Customer Signature:_________________________ Date: _______________ 

http://www.hammerheadoffroad.com/


Hammerhead Buyers Safety Agreement (1/2) 
 
- ______Always read the owner’s manual carefully before riding and follow the operating 

      procedures described in the owner’s manual. 
 

- ______Pay close attention to all warnings contained in the manual and on all labels. 
 
- ______These vehicles are designed for riders of ages 5 through 8 for 50cc, 9 through 15 for  

      80cc, 16 and older for 150cc, 18 and older for 250cc, 400cc, 500cc. 
 
- ______Both the parent and the child must fully understand everything in the owners manual  
                   before riding. 
 
- ______Always wear a helmet, face shield, boots, gloves, and protective clothing while riding. 
 
- ______Beginners should receive training from a certified instructor. 
 
- ______It is illegal to ride this vehicle on public roads or highways.   

 
- ______Do not allow your child to ride without supervision. 

 
- ______Do not ride under the influence of drugs or alcohol.  They can affect your judgment 
                   and slow your reaction time. 

 
- ______Always maintain a safe distance between your vehicle and vehicles around you. 

 
- ______Never ride this vehicle unless it has been properly adjusted and maintained. 

 
- ______Never run the engine in closed areas.  The exhaust gas contains poisonous carbon  

      monoxide. 
 

- ______Do not touch any part of the engine, muffler, or the exhaust system during or  
       immediately after operation of the vehicle. 

 
- ______Always check for obstacles before operating in a new area. 

 
- ______It is highly recommended that this vehicle should not be driven at night or during dark 

      periods 
 

- ______Never attempt to operate over large obstacles, such as large rocks, or fallen trees.  
Always follow proper procedures when operating over obstacles as described in this manual. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Hammerhead Buyers Safety Agreement (2/2) 
- ______Always be careful when skidding or sliding.  On extremely slippery surfaces such as  

ice, go slow and be very cautious in order to reduce the chance of skidding or sliding 
out of control. 

 
- ______Never do wheelies, jumps or any stunts.   

 
- ______Never operate the vehicle in fast flowing water.  Remember that wet brakes may  

reduce your stopping ability.  Test your brakes after leaving the water.  If necessary, 
apply those several times to let friction dry out the linings. 

 
- ______Always use the size and type of tires specified in this manual.  Always maintain 

proper 
   tire pressure as described in this manual. 

 
- ______All modifications to this vehicle should be made by a qualified mechanic.  Modification 

to the vehicle, including the use of performance parts or non-original parts, will void the 
warranty in its entirety, unless express written approval stating that the warranty will not be 
voided is obtained from Hammerhead. 
 

- ______When transporting the machine in another vehicle, be sure that it is kept upright and  
that the fuel cock is in the “off” position.  Otherwise, fuel may leak out of the 
carburetor or the fuel tank. 

 
- ______Always follow the break-in-period as described in the owner’s manual.  Not following 

   the break-in period will void the engine warranty. 
 

- ______Always clean the air filter as described in the owner’s manual.  Improper maintenance 
   of the air filter will void the engine warranty. 

 

Failure to follow all warnings and unsupervised or irresponsible operation can cause serious 
injury or death.  By initialing each item on the above checklist, I have indicated my complete 
understanding of these points, and I acknowledge my responsibilities regarding the 
contents.  I also agree to explain the points on this checklist to anyone besides myself 
who will be operating the vehicle now and/or in the future. 

 

__________________________________        _________________________________ 

Dealer’s Signature                                               Buyer’s Signature 

 

__________________________________        _________________________________ 

Print Store Name                                                 Print Buyer’s Name 

 

__________________________________        _________________________________ 

Date                                                                     Date 

 

__________________________________        _________________________________ 

VIN Number                Model   

 





















































































FIG 23 IS EVERYTHING EXCEPT FIG. 22 FIG. 1

CLUTCH ASSY.

REF NO. PART NO. DESCRIPTION
1 172MM-052008 NUT M12X 1.251 172MM-052008 NUT M12X 1.25

2 172MM-A-052500 OUTER WHEEL,CLUTCH
3 172MM-052005 FLAT NUT M30X 1
4 172MM-A-052400 DRIVE DISC

5 172MM-A-052200 ABSORBER RUBBER
6 172MM-A-052600 CENTRI FUGAL BLOCK
7 172MM-A-052006 RETURN SPRING
8 172MM-A-052003 SIDE DISC

9 T896-1986-9 CIRCLIP

10 172MM-052310 ROLL BEARING 22X29X 18
11 T893.1-1986-28 CIRCLIP
12 1060902 BEARING
13 172MM-A-052300 DRIVEN WHEEL

14 172MM-A-052001 GUIDE ROUER
15 172MM-A-052104 DRIVEN WHEEL OIL SEAL

16 172MM-A-052100 MOVABLE DIVEN WHEEL

17 GB3452 0 RING
18 172MM-A-052007 SEAL BUSH

19 172MM-A-052004 CLUTCH SPRING

20 172MM-A-052009 BUSH
21 172MM-A-052002 GUIDE PIN

22 172MM-B-053000 DRIVE BELT
23 172MM A 052007REAR CLUTCH ASSY.







FIG. 9 IS EVERYTHING EXCEPT FIG. 1 AND 2

GEAR BOX ASSY

REF NOPART NO. DESCRIPTION
I 172MM-051007 NUT M14X 1.5

2 172MM-051006 WASHER 14.5X30X2

3 172MM-A-051005 DRIVE WHEEL

4 172MM-A-051003 DRIVE WHEEL BUSH4 172MM A 051003 DRIVE WHEEL BUSH

5 172MM-A-051100 MOVABLE DRIVE WHEEL
6 172MM-A-051200 CENTRI FUGAL ROLLER

7 172MM-A-051004 SIDE BLOCK

8 172MM-A-051002 SLOPE PLATE
9 172MM-A-051101 FRONT CLUTCH ASSY.













FRAME GROUP

REF NO. PART NO.

1 6.000.061-BL C.B.C.CROSS BAR FR B.S.BLACK
1 6.000.061-P C.B.C.CROSS BAR FR B.S.PURPLE
1 6.000.061-B C.B.C.CROSS BAR FR B.S BLUE
1 6.000.061-R C.B.C.CROSS BAR FR B.S.RED
1 6.000.061-G C.B.C.CROSS BAR FR B.S.GREEN
1 6.000.061-S C.B.C.CROSS BAR FR B.S.SILVER
2 8.170.034-250-BL C.B.C.BAR CAGE B.S. BLACK

2 8.170.034-250-B C.B.C.BAR CAGE B.S. BLUE

2 8.170.034-250-R C.B.C.BAR CAGE B.S.RED

2 8.170.034-250-S C.B.C.BAR CAGE B.S.SIVLER

3 8.080.033-BL C.B.C.CROSS BAR RR B.S.BLACK

3 8.080.033-P C.B.C.CROSS BAR RR B.S.PURPLE

3 8.080.033-B C.B.C.CROSS BAR RR B.S.BLUE

3 8.080.033-R C.B.C.CROSS BAR RR B.S.RED

3 8.080.033-G C.B.C.CROSS BAR RR B.S.GREEN

3 8.080.033-S C.B.C.CROSS BAR RR B.S.SIVER

6 7.010.049 R-WASHER

7 9.908.050N SOCKET BOLT M8x1.25x50

8 9.908.055N SOCKET BOLT M8x1.25x55
9 9.300.016 WASHER
10 2.200.001 TOW BALL
11 9.400.016 LOCK WASHER
12 9.101.625 BOLT M16x25

13 9.112.025 BOLT-WASHER M12x1.25x60

14 9.220.012 LOCKING FLANGE NUT M12x1.25

15 7.020.012 RUBER FOOT PLATE
16 6.000.104 HEADLIGHT UNIT

17 9.108.050 BOLT-WASHER M8x1.25x50

18 6.000.155 WINKER LIGHT ASSY.L.FR./R.RR.

19 6.000.156 WINKER LIGHTASSY.R.FR./L.RR.
20 9.700.004 BANJO BOLT M1 Ox24
21 6.000.089 BRAKE HOSE ASSY.L. 34-

22 6.000.090 BRAKE HOSE ASSY.R. 43-

23 6.000.230 BRAKE HOSE ASSY.RR. 80-

24 6.000.232 THROTTLE CABLE COMP.
25 9.106.012 BOLT M6x12
26 6.000.231 PARKING BRAKE CABLE COMP.
27 7.010.017 TUBE SEAT 35

28 7.010.016 TUBE SEAT 32
29 9.090.003 HEADLIGHT BULB 35W/35W/ 12V
30 7.010.034-SS MATTE FRONT FENDER
31 6.100.067 STRUT MOUNTED FRONT FENDER BRACKET L.

32 9.100.640 BOLT M6x40



33 9.210.006 LOCKING FLANGE NUT M6
34 7.020.049 HEADLIGHT RUBBER MOUNT
35 9.106.014 BOLT-WASHER M6x14

36 6.000.135 HORN,H.
37 6.000.136 HORN L.
38 9.100.525 BOLT M5x25
39 8.010.086 REAT MIRROR MOUNT

40 8.040.005 REAR VIEW MIRROR SPRING

41 6.000.084 REAR MIRROR ASSY.

42 6.100.102 STRUT MOUNTED FRONT FENDER BRACKET R.

43 6.000.083 FOAM PADDING-1

44 6.000.116 FOAM PADDING-2

45 9.000.004-A POSITION LIGHT BULB 3W 12V-AMBER

46 6.000.114 FRONT REFLECTOR

47 9.090.006 WINKER BULB 1OW 12V

48 9.220.008 LOCKING FLANGE NUT M8
49 9.106.012 BOLT M6x12
50 2.100.002 SWAY BAR BRACE

51 2.100.001 SWAY BAR BRACE BUSHING

58 8.170.035 BL RIGHT C.B.C.BAR, SIDE BLACK

58 8.170.035 S RIGHT C.B.C.BAR, SIDE SILVER

58 8.170.035 B RIGHT C.B.C.BAR, SIDE BLUE

4 8.171.035 BL LEFT C.B.C.BAR, SIDE.BLACK

4 8.171.035 S LEFT C.B.C.BAR, SIDE SILVER

4 8.171.035 B LEFT C.B.C.BAR, SIDE BLUE

53 7.090.061 250 REAR SKID PLATE

52 6.100.061 CANOPY COVER

57 7.090.060 FRONT SKID PLATE





STEERING SHAFT ASSY.

REF NO. PART NO. DESCRIPTION

1 7.010.041 STEERING BOLT COVER

2 9.100.612 BOLT STRAP M6x12

3 8.030.024 SPINDLE BRACKET
4 7.020.038 STEERING WHEEL
5 6.000.122 STEERING SHAFT

6 7.010.026 STEERING SHAFT BUSH

7 9.700.020 SPECIAL WASHER

8 9.700.120 CIRCLIP 4)20

9 9.100.825 BOLT M8x25
10 9.400.008 LOCK WASHER
11 6.000.093-250 STEERING KNUCKLE

12 4.000.008-250 STEERING GEAR 45 DEGREE ANGLE

13 9.108.025 BOLT-WASHER M8x1.25x25
14 9.900.016 ROUND NUT M16x1.5
15 4.000.008 STEERING BALL JOINT

16 9.200.010 NUT M10
17 7.020.002 BALL JOINT DUST COVER
18 8.010.157-250 TIE ROD
19 6.000.062 ROD END
20 9.300.010 FLAT WASHER

21 9.400.010 LOCK WASHER 4,10

22 9.800.010 CASTLE NUT M10
23 9.500.215 COTTER PIN
24 7.020.066 STEERING KNUCKLE DUST COVER

25 8.020.014 STEERING GEAR BRACKET

26 9.220.008 LOCKING FLANGE NUT M8

27 9.708.145 TUROTTLE PEDAL BOLT M8x1.25x145
28 8.040.001 THROTTLE PEDAL RETURN SPRING L.

29 9.108.040 BOLT-WASHER M8x1.25x40

30 9.200.008 NUT M8

31 4.000.016 THROTTLE PEDAL COMP.
32 9.600.515 PAN SCREW M5x15
33 9.300.005 FLAT WASHER

34 9.210.005 NYLON LOCK NUT M5

35 4.000.015 BRAKE PEDAL COMP.

36 9.700.624 PIN

37 8.010.081 SPINDLE PIN

38 9.500.212 COTTER PIN 12x12

39 6.000.063 BRAKE LAMP SWITCH ASSY.

40 9.600.306 PAN SCREW M3x6

41 7.010.004 PEDAL BUSH
42 8.040.007 BRAKE PEDAL RETURN SPRING,R.





FRONT SUSPENSION ARM ASSY.

REF NO. PART NO.

1 2.000.028-B STRUT AND SPINDLE SUPPORT R.-BLACK
1 2.000.028-SS STRUT AND SPINDLE SUPPORT R. With Bracket-BLACK
2 9.108.105 BOLT-WASHER M8x1.25x105

3 8.010.015 UPPER SUSPENSION ARM COLLAR

4 7.010.003 UPPER SUSPENSION ARM BUSH

5 4.000.004 UPPER SUSPENSION ARM
6 9.220.008 LOCKING FLANGE NUT M8

7 9.800.012 CASTLE NUT M12

8 7.020.025 BALL HEAD DUST SEAL

9 8.020.053 BALL HEAD SPACER
10 2.000.027-B STRUT AND SPINDLE SUPPORT L.-BLACK
10 2.000.027-SS STRUT AND SPINDLE SUPPORT L with Bracket.-BLACK
11 9.908.104 BOLT STRAP M8x14
12 8.010.014 LOWER SUSPENSION ARM COLLAR

13 9.906.012 BOLT STRAP M6x12

14 6.000.141B FR.WHEELASSY. R.20x7-8

15 7.020.016 FR.BRAKE CALIPER PAD SET.

16 6.000.028 FRONT BRAKE CALIPER L.

17 8.010.054 BRAKE DISC.

18 9.040.002 DUST SEAL 47x25-7

19 9.030.002-Z BEARING 6204-Z

20 9.710.031 TIRE BOLT M10x1.25x31
21 8.010.085 WHEEL HUB
22 9.030.010-Z BEARING 6202-Z

23 8.010.118 CAP LUG NUT M10

24 7.020.050 TIRE FR.20x7-8
25 6.000.142B RIM,FR.
26 9.220.010 LOCKING FLANGE NUT M10
27 9.800.014 CASTLE NUT M14

28 9.500.220 COTTER PIN
29 7.020.039 HUB COVER
30 9.110.040 BOLT-WASHER M10xl.25x40
31 6.000.095 FRONT BRAKE CALIPER R.

32 6.000.325 CUSHION ASSY.,FR.L=325

33 9.110.080 BOLT-WASHER M1Oxl.25x80
34 8.020.034 LOWER SUSPENSION ARM DUST CAP
35 7.010.002 LOWER SUSPENSION ARM BUSH

36 9.040.001 O-RING

37 4.000.023 LOWER SUSPENSION ARM ASSY.
38 6.000.140B FR.WHEELASSY. L.20x7-8
39 8.010.140 ACORN NUT M12
40 9.500.200 COTTER PIN





FULL SHIFTING ASSY.

REF NO. PART NO. DESCRIPTION

1 9.908.055N BOLT-WASHER M8x55

2 9.111.100 BOLT-WASHER M12x121
3 6.100.240 GEAR BOX SUSPENSION ARM

4 8.010.168 COLLAR #1
5 9.112.230 BOLT-WASHER M12x1.25x230

6 6.000.239 PIVOT ARM SHIFT C

7 7.020.068 CUSHION BUSH

8 9.220.012 LOCKING FLANGE NUT M12

9 8.010.167 COLLAR #2
10 9.112.190 BOLT-WASHER Ml2x1.25x190
11 6.000.238 PIVOT ARM SHIFT B
12 9.110.200 BOLT-WASHER MIOx1.25x200
13 9.220.010 LCOKING FLANGE NUT M10

14 6.100.237 PIVOT ARM SHIFT A

15 7.010.004 PEDAL BUSH

16 9.108.145 BOLT M8x1.25x145

17 6.000.235 RIGHT TURN CLEVIS ROD HEAD
18 9.110.030 BOLT-WASHER M10x30

19 6.100.001 PIVOTARMSHIFTD

20 6.100.236 SHORT CLEVIS ROD
21 9.200.010-L LEFT TURN NUT M10
22 9.220.008 LOCKING FLANGE NUT M8x1.25

23 9.110.040 BOLT-WASHER M10x40

24 6.000.233 LONG CLEVIS ROD
25 9.700.513 PIN (05x13.5

26 9.500.212 COTTER PIN
27 4.000.031 SHIFTER HOUSE ASSY.

28 9.100.612 BOLT M6x12
29 6.000.258 PARKING BRAKE ASSY.
30 9.108.020 BOLT-WASHER M8x20
31 9.300.008 WASHER 48
32 9.300.010 WASHER 4 10
33 9.110.080 BOLT M1Ox1.25x80
34 8.110.043 COLLAR

35 7.120.001 CUSHION BUSH
36 9.220.014 LOCKING FLANGE NUT M14x1.5
37 8.110.042 WASHER ENGINE MOUNT LINK

38 7.120.001 CUSHION ENGINE MOUNT LINK

39 8.120.045 SPACER ENGINE MOUNT LINK
40 8.110.041 COLLAR ENGINE MOUNT LINK

41 6.1000.026 ENGINE MOUNT BOLT PLATE

42 9.110.091 BOLT M1Ox1.25x91

43 7.010.004 PEDAL BUSH

44 4.000.031-250 SHIFTER RELEASE CABLE





REAR CARGO RACK/SEAT/BELT
REF NS. PART NO.
1 9.090.005 TAIL LIGHT BULB 21 W/5W 12V
2 6.000.144 TAIL LIGHT
3 9.210.006 LOCK NYLON NUT M6
4 2.100.046-B REAR CARGO RACK B.S.(BLUE)
4 2.100.046-S REAR CARGO RACK B.S.(SILVER)
4 2.100.046-BL REAR CARGO RACK B.S.BLACK
5 6.000.111 REAR SIDE REFLECTOR
6 8.010.171 LUG NUT
7 7.020.032 TUBE COVER
8 6.000.241 LICENSE LIGHT ASSY.
9 9.804.003 SCREW 8T3.5x10
10 9.220.008 LOCK FLANGE NUT M8
11 6.000.146 FUEL TANK CAP COMP
12 4.000.029-C FUEL TANK COMP. B.S.CARBON
12 4.000.029-O FUEL TANK COMP. B.S.ORANGE
12 4.000.029-R FUEL TANK COMP. B.S.RED
12 4.000.029-B FUEL TANK COMP. B.S.BLUE
12 4.000.029-P FUEL TANK COMP. PURPLE
12 4.000.029-BL FUEL TANK COMP. B.S.BLACK
12 4.000.029-G FUEL TANK COMP. B.S.GREEN
13 9.108.025 BOLT-WASHER M8x1.25x25
14 8.010.034 TANK COMP.COLLAR
15 7.020.005 RUBBER MOUNT
16 9.300.008 FLAT WASHER 4,8

17 6.000.046-250 FUEL AUTO COCK ASSY.-ON/OFF VALVE
18 6.000.056 GAS FILTER
19 7.020.030 TUBE COMP.FUEL#1
20 7.020.029 TUBE COMP.FUEL#2
21 7.020.031 TUBE COMP.VA000M
22 6.000.146 SAFETY BELT
23 6.000.262 HEAD-REST
24 6.000.264 SEAT COMP.L.
25 9.700.001 SPECIAL BOLT M7/160x28

26 9.700.002 BELT WASHER
27 9.700.003 NUT BELT M7/A6'
28 9.900.840 BOLT STRAP M8x1.25x40
29 9.220.008 LOCK FLANGE NUT M8
30 6.000.057 SEAT RAIL SET
31 8.040.008 VACUUM TUBE
32 8.040.009 FUEL TUBE
33 6.000.263 SEAT COMP.R.
34 8.010.047 R-WASHER
35 9.908.066 BOLT STRAP M8x1.25x65
36 4.000.036 MAIN SPEAKER
37 4.000.037 AUXILIARY SPEAKER





AIR CLEAN GE/RADIATOR/ BATTERY/ MUFFLER ASSY.

REF NO. PART NO. DESCRIPTION

1 7.090.035 AIR CLEANER DUCT

2 7.090.036 AIR CLEANER CLAMP

3 7.190.037 AIR CLEANER CASE COMP.

4 7.090.038 AIR CLEANER ELEMENT

5 7.190.039 AIR CLEANER COVER
6 9.805.003 TAPPING SCREW M5x16

7 7.090.040 AIR CLEANER GAUZE COVER
8 7.090.041 AIR CLEANER ELEMENT GAUZE

9 4.100.032 AIR CLEANER ASSY.
10 7.090.042 TUBE COMP.WATER 1#
11 7.190.043 TUBE COMP.WATER 2#
12 7.090.044 TUBE CLAMP

13 7.090.045 TUBE COMP.WATER 3#

14 7.090.046 TUBE COMP.WATER4#

15 9.100.830 BOLT M8x3Ox1.25
16 7.090.047 RADIATOR COMP.COLLAR

17 7.020.069 RUBBER MOUNT

18 9.200.008 NUT M8
19 6.000.248 COLLANT TANK
20 7.010.028 BATTERY COVER

21 6.000.085 BATTERY YTx12-BS

22 7.021.023 BATTERY BAND

23 7.020.020 BATTERY LOWER
24 7.090.049 MUFFLER COMP.EX.
25 9.040.027 MUFFLER JOINT NUT M6

26 7.090.050 EX.PIPE GASKET
27 9.110.030 BOLT-WASHER MlOx1.25x30
28 9.020.010 NUT M10

29 4.000.033 RADIATOR COMP.

30 7.090.051 TUBE CLAMP
31 9.200.006 NUT M6
32 6.100.249 FAN COMP.
33 7.090.052 BOLT
34 2.100.047 250CC ENGINE
35 7.090.053 TUBE COMP WATER 5#
36 7.090.054 TUBE COMP WATER 6#

37 7.090.055 TUBE COMP WATER 7#

38 7.090.056 TUBE COMP WATER 1#

39 7.090.057 TUBE COMP WATER 2#

40 4.000.034 RADIATOR.COMP

41 9.100.625 BOLT M6x25

42 6.100.162 BOOT.SIDE CASE
43 8.120.055 CLAMP.BOOT
44 8.020.166 250250CC MUFFLER CLAMP



45 4.000.035 RADIATOR CAP

46 7.090.048 RADIATOR TEMP SENSOR

47 4.000.028 250OIL COOLER

48 6.000.217 250SHORT OIL COOLER LINE

49 6.000.218 250LONG OIL COOLER LINE





REAR SUSPENSION ASSY.
REF NO. PART NO.

1 7.020.039 RR.HUB COVER

2 9.500.430 COTTER PIN 44x30

3 9.800.018 CASTE NUT M18

4 8.010.118 LUG NUT CAP M10
5 6.000.143B RIM RR.
6 8.010.169-250 REAR WHEEL HUB

7 9.710.031 TIRE BOLT M10x1.25x31
8 9.030.007-250 BEARING 6007
9 8.010.170-250 COLLAR
10 9.112.055 BOLT-WASHER M12x1.25x55

11 9.220.012 LOCKING FLANGE NUT M12x1.25x50
12 9.112.050 BOLT-WASHER M12x1.25x50

13 7.020.008 SWING ARM CUSHION BUSH

14 6.000.242 BALANCE LEVER LINK ROD

15 9.220.010 LOCKING FLANGE NUT M10x1.25
16 6.000.243 BALANCE LEVER

17 9.108.020 BOLT-WASHER M8x20x1.25

18 8.010.053-SS RR.BRAKE DISC. W/SPEEDO MAGNET HOLE
19 8.030.036 BRAKE DISC.BASE
20 9.101.018 BOLT M10x1.5x18

21 7.020.022-250 RR.BRAKE PAD SET.

22 6.000.229-250 CALIPER HYDRAULICAL BRAKE,RR.
23 9.908.014 ALLEN HEAD BOLT M8x1.25x16
24 6.000.244 CV/SHAFT JOINT

25 6.000.245 CUSHION ASSY.,RR.L=480

26 6.000.247 SWING ARM COMP.R.

27 6.000.246 SWING ARM COMP.L.

28 9.040.011 DUST SEAL

29 6.000.148B REAR WHEEL ASSY.,R.

30 6.000.147B REAR WHEEL ASSY.,L.

31 7.020.052 TIRE.RR.22x10-10

32 9.906.016 BOLT-WASHER M6x16

33 7.010.064 FENDER,RR.

34 6.100.068 REAR FENDER BRACKET.R.

35 6.100.101 REAR FENDER BRACKET L.

36 9.108.045 BOLT-WASHER M8x1.25x45

37 9.170.002 CHAIN O-RING DRIVE

38 8.130.033 HOUSING COMP.RRAXLE BRG
39 9.030.007-250 BEARING E6007
40 8.110.057 AXLE

41 8.110.077 REAR SPROCKET

42 9.112.030 BOLT-WASHER
43 9.112.025 BOLT-WASHER

44 6.000.244 C REAR AXLE CIRCLIP

45 6.200.068 REAR FENDER BRACKET R. 2 BOLT MOUNT



46 6.200.101 REAR FENDER BRACKET L. 2 BOLT MOUNT

47 7.190.010 PROTECTOR DISC

48 7.190.011 SENSOR BRACKET

49 6.000.268 SENSOR

50 7.050.001 MAGNET

51 9.60.308 SCREWM3X8

52 6.000.244 C CIRCLIP

53 7.190.014 LARGE CLAMP FOR CV BOOT

54 7.190.015 CV BOOT

55 7.190.017 SMALL CLAMP FOR CV BOOT





WIRE HARNESS/ELECTRICAL

REF NO. PART NO. DESCRIPTION

1 9.100.630 BOLT M6x30

2 9.200.006 NUT M6

3 6.000.250 REGULATE RECTIFIER COMP.
4 9.600.615 PAN SCREW M6x15
5 9.300.006 WASHER

6 9.210.005 LOCKING NYLON NUT M6

7 7.110.038 SWITCH PANEL COVER
8 7.010.061 BOLT COVER
9 6.000.079 HORN SWITCH

10 7.020.051 POWER OUTLET COVER

11 6.000.087 POWER OUTLET

12 6.000.113 WINKER SWITCH UNIT

13 6.000.160 DIMMET SWITCH UNIT

14 6.000.159 ENGINE STOP BUTTON

15 6.000.158 IGNITION START SWITCH

16 6.000.153 RELAY COMP.AUDIBLE PILOT &WINKER

17 6.000.251 TEMPERATURE BUZZER
18 6.000.252 HORN RECTIFIER
19 6.100.253 SOCKET COMP.
20 9.600.655 PAN SCREW M6x55
21 6.100.254 WIRE HARNESS

22 7.010.029 ELECTRIC ASSY.COVER

23 6.000.255 C.D.I.UNIT COMP.
24 6.000.035 STARTING RELAY

25 6.000.257 IGNITION COIL COMP.

26 9.210.006 LOCK NYLON NUT M5

27 9.600.525 PAN SCREW M5x25

28 6.000.038 RESISTOR COMP. 10W 10
29 9.600.410 PAN SCREW M4x10

30 9.210.004 LOCK NYLON NUT M4

31 4.000.038-250 SPEEDOMTER WITH HI/LO
32 6.000.499 AUDIO CABLE FROM DASH TO SPEAKER

33 6.000.500 AUDIO CABLE FROM INPUT DEVICE TO DASH

34 6.000.501 AUDIO CABLE FROM SPEAKER TO SPEAKER




	Hammerhead dune buggy owner warranty info3.pdf
	Hammerhead Off-Road Warranty Policy
	Limited Warranty for Dune Buggies Only
	Hammerhead Off-Road Warranty Registration Form




